



	Item No:	Item:
1)	4122	Top piece
2)	4060	Pinbolts special á 4 stk
3)	4059	Cone grip blue á 4 stk.
4)	4053	Spring á 8 stk.
5)	4057	Big pawls á 4 stk.
6)	4066	Collar lining short á 2 stk.
7)	4126/4127	Roll green / roll red
8)	4067	Collar lining big á 2 stk.
9)	4051	Socket head screw
10)	4105	Black cover capsule
11)	4123	Centerpiece
12)	4058	Cone grip black á 4 stk.
13)	4060	Pinbolts special á 8 stk.
14)	4055	Small pawls á 4 stk.
15)	4051	Socket head screw
16)	4105	Black cover capsule
17)	4124	Bottom piece
18)	190	Ribbed inserts big 25x50 mm á 2 stk.
19)	180	Ribbed inserts small 20x45 mm á 2 stk.
20)	4097	Mounting bolt 10x50 mm á 8 stk.
21)	4098	Fiberdisc din 125 m 10 nylon á 8 stk.
22)	4099	Transparent plastic tube á 4 stk.
23)	3054	Mounting plate (sæt á 4 stk.)
24)	4050	Damper
25)	4000	Motor T3
26)	4128	Connecting rod
27)	4125	Insert
28)	170	Socket screw 6x6 mm
29)	4068	Motor screw long, 10 mm
30)	200	Controltap (inside the cylinder)
31)	4068	Motor screw short 10 mm